
 

 
             
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
   
  



 
 

2023-2028 ETNA TOWNSHIP STRATEGIC PLAN            
 

1 

ARTICLE I INTRODUCTION --------------------------------------------------------------------------------------------- 8 

ARTICLE II PLANNING PROCESS ------------------------------------------------------------------------------------- 9 

SECTION 01 ABOUT ETNA TOWNSHIP --------------------------------------------------------------------------------------------------------------- 9 

SECTION 02 STRATEGIC PLANNING PROCESS ---------------------------------------------------------------------------------------------------- 11 

SECTION 03 COMMUNITY SURVEY ---------------------------------------------------------------------------------------------------------------- 14 
[...]
by one Standard or Linear Pedestrian Shed and shall be no fewer than 80 acres and no more than 160 
acres. See Article 4 for Infill TND acreage requirements in the G-4 Infill Growth Sector.  

3. A TND shall include Transect Zones as allocated on Table 2 and Table 14a.  



 
 

2023-2028 ETNA TOWNSHIP STRATEGIC PLAN            
 

83 

4. Larger sites shall be designed and developed as multiple Communities, each subject to the individual 
Transect Zone requirements for its type as allocated on Table 2 and Table 14a. The simultaneous 
planning of adjacent parcels is encouraged.  

5. In the T-4 General Urban Zone, a minimum Residential mix of three Building Disposition types (none less 
than 20%) shall be required.  

 

 
 
Regional Center Development (RCD)  

1. A Regional Center Development (RCD) shall be permitted within the G-3 Intended Growth Sector and the 
G-4 Infill Growth Sector.   

2. An RCD within the G-3 Intended Growth Sector shall be structured by one Long Pedestrian Shed or Linear 
Pedestrian Shed and shall consist of no fewer than 80 acres and no more than 640 acres. See Article 4 for 
Infill RCD acreage requirements in the G-4 Infill Growth Sector   

3. An RCD shall include Transect Zones as allocated on Table 2 and Table 14a.  



 
 

2023-2028 ETNA TOWNSHIP STRATEGIC PLAN            
 

84 

 

4. For larger sites, an RCD may be adjoined without buffer by one or more TNDs, each subject to the 
individual Transect Zone requirements for TND as allocated on Table 2 and Table 14a. The simultaneous 
planning of adjacent parcels is encouraged. 
 

 
 

 
 
TRANSIT ORIENTED DEVELOPMENT (TOD)  

1. Any TND or RCD on an existing or projected rail or Bus Rapid Transit (BRT) network may be redesignated in 
whole or in part as TOD and permitted the higher Density represented by the Effective Parking allowance.  

2. The use of a TOD overlay requires approval by Variance.   

 

  

Image 37 

Image 38 



 
 

2023-2028 ETNA TOWNSHIP STRATEGIC PLAN            
 

85 

SECTION 08 REGIONAL TRANSECT SECTORS 

§ O-1 - The Preserved Open Sector shall consist of Open Space that is protected from development in perpetuity. 
The Preserved Open Sector includes areas under environmental protection by law or regulation, as well as land 
acquired for conservation through purchase, by easement, or by past Transfer of Development Rights.  

o Community Unit: None   
o Allowable Transects: T1 and T2  

§ O-2 - The Reserved Open Sector shall consist of Open Space that should be, but is not yet, protected from 
development.  

o Community Unit: None   
o Allowable Transects: T1 and T2  

§ G-1 - The Restricted Growth Sector shall be assigned to areas that have value as Open Space but nevertheless 
are subject to development, either because the zoning has already been granted or because there is no legally 
defensible reason, in the long term, to deny it.  

o Community Unit: Clustered Land Development (CLD)  
o Allowable Transects: T2, T-3 & T4  

§ G-2 - The Controlled Growth Sector shall be assigned to those locations that can support Mixed Use by virtue 
of proximity to an existing or planned Thoroughfare.  

o Community Unit: Clustered Land Development (CLD)  
o Allowable Transects: T2, T3, & T4  
o Community Unit: Traditional Neighborhood Development (TND)  
o Allowable Transects: T3, T4, & T5  

§ G-3 - The Intended Growth Sector shall be assigned to those locations that can support substantial Mixed Use 
by virtue of proximity to an existing or planned regional Thoroughfare and/or transit.  

o Community Unit: Traditional Neighborhood Development (TND)  
o Allowable Transects: T3, T4, & T5  
o Community Unit: Regional Center Development (RCD)  

  



 
 

2023-2028 ETNA TOWNSHIP STRATEGIC PLAN            
 

86 

 

o Allowable Transects: T4, T5, & T6  
§ G-4 - The Infill Growth Sector shall be assigned to areas already developed, having the potential to be modified, 

confirmed or completed in the pattern of Infill TNDs or Infill RCDs.  
o Community Unit: Infill Traditional Neighborhood Development (TND)  
o Allowable Transects: T3, T4, & T5  
o Community Unit: Infill Regional Center Development (RCD)  
o Allowable Transects: T4, T5, & T6  

§ SD - Special District designations shall be assigned to areas that, by their intrinsic size, Function, or Configuration, 
cannot conform to the requirements of a CLD, a TND, or an RCD.  

 

SECTION 09 TRANSECT CHARACTERISTICS 

§ T-1 Natural Zone consists of lands approximating or reverting to a wilderness condition, including lands 
unsuitable for settlement due to topography, hydrology, or vegetation.  

§ T-2 Rural Zone consists of sparsely settled lands in open or cultivated states. These include woodland, agricultural 
land, grassland, and irrigable desert. Typical buildings are farmhouses, agricultural buildings, cabins, and villas.   

§ T-3 Sub-Urban Zone consists of low-density residential areas, adjacent to higher zones that have some mixed use. 
Home occupations and outbuildings are allowed. Planting is naturalistic and setbacks are relatively deep. Blocks 
may be large and the roads irregular to accommodate natural conditions.  

§ T-4 General Urban Zone consists of a mixed use but primarily residential urban fabric. It may have a wide range 
of building types: single, Sideyard, and Rowhouses. Setbacks and landscaping are variable. Streets with curbs 
and sidewalks define medium-sized Blocks.  

§ T-5 Urban Center Zone consists of higher density mixed use building that accommodate Retail, Offices, Row- 
houses and Apartments. It has a tight network of streets, with wide sidewalks, steady street tree planting and 
buildings set close to the sidewalks.  

  



 
 

2023-2028 ETNA TOWNSHIP STRATEGIC PLAN            
 

87 

| T-6 Urban Core Zone consists of the highest density and height, with the greatest variety of uses, and civic 
buildings of regional importance. It may have larger Blocks; streets have steady street tree planting and buildings 
are set close to wide sidewalks. Typically, only large towns and cities have an Urban Core Zone.  

 
SECTION 10 REGIONAL SECTOR AREA 

Rather than separating uses, the Transect map promotes a form-based development pattern, incorporating key 
elements from the SmartCode, which utilizes a “sequence of environments…that…identify a set of habitats that vary by 
their level and intensity of character…”  
 
  

Image 39 



 
 

2023-2028 ETNA TOWNSHIP STRATEGIC PLAN            
 

88 

 

 

 

  

TRANSECT  ACRES  
G1  3,300  
G2  5,558  
G3  3,089  
G4  1,931  
GG  353  
O1  161  
SU  329  

 

Image 40 



 
 

2023-2028 ETNA TOWNSHIP STRATEGIC PLAN            
 

89 

SECTION 11 LAND USE RECOMMENDATIONS 

1. Update the Township zoning resolution to a form-based code developed in conjunction with Map X.  

 

ARTICLE IX EDUCATION 
SECTION 01 SCHOOL SYSTEMS 

Within Etna Township there is primarily one school district that serves the students of this community. Southwest Licking 
Local School District is responsible for educating a vast majority of the students living within Etna Township. A few homes 
within the township are located in the Licking Heights Local School District and the Reynoldsburg City School District. 
Additionally, Career and Technology Education Centers of Licking County (C-TEC) offers area students the opportunity 
to gain career-specific training as an alternative to traditional high school education. School district boundaries do not 
change with annexation of land, those boundaries stay fixed.  
 

The Southwest Licking Local School District is the home to approximately NUMBER students (DATE). They have 
experienced an enrollment increase of approximately XX percent over the past decade. The district's graduation rate of 
XX percent and the attendance rate of 94.4 percent both exceed the state standards.  
 

The Licking Heights Local School District is the home to approximately NUMBER students (date). It has experienced an 
enrollment increase of some XX percent over the past decade. The district's graduation rate of XX percent and the 
attendance rate of 94.8 percent both exceed the state standards.  
 

The Reynoldsburg City School District is the home to approximately NUMBER students (DATE). They have experienced 
an enrollment increase of approximately XX percent over the past decade The district's graduation rate of 91.6 percent 
and the attendance rate of 94.5 percent both exceed the state standards. 
  



 
 

2023-2028 ETNA TOWNSHIP STRATEGIC PLAN            
 

90 

 

Image 41 
 
 

  



 
 

2023-2028 ETNA TOWNSHIP STRATEGIC PLAN            
 

91 

Education Recommendations 

<Content to be entered >  

 

ARTICLE X WATER & WASTEWATER 
About two-thirds of the residents of Etna Township are served by central water and sewer services provided by the 
Southwest Licking Community Water & Sewer District. The district was established in 1989 to eliminate environmental 
pollution problems present in Etna Township and other surrounding communities.  
 

The goals of the district are to 1) Provide environmentally compliant water and wastewater services to the residents of 
western Licking County, 2) Provide economical water and wastewater services to the residents of western Licking County, 
and 3) Position the district to meet the anticipated water and wastewater needs of future commercial, industrial and 
residential development in western Licking County.  
 

SECTION 01 WATER 

The District's water system currently has one (1) water treatment facility located at 8675 York Road, which serves Etna 
Township, Harrison Township, and portions of the City of Pataskala. The treatment facility is capable of producing 3 
million gallons per day by utilizing a nano-filtration treatment process. The source water is a groundwater supply 
withdrawn from our adjacent wellfield. The groundwater supply is delivered to the treatment facility by six (6) wells 
located throughout the wellfield.  The District currently treats and delivers an average of 1.4 million gallons per day to 
approximately 6,000 customers. 
 
Our water treatment process consists of three-1,000 gallons per minute (gpm) pressure filtration units to remove 
iron/manganese and three-595 gpm nano-filtration units to remove calcium/magnesium (hardness). Sodium Hydroxide 
is then added to the filtered water to adjust the pH to optimum levels for corrosion control.   
  



 
 

2023-2028 ETNA TOWNSHIP STRATEGIC PLAN            
 

92 

Chlorine is added to the filtered water to protect against possible contamination from outside influences.  
Orthophosphate is added to the filtered water to form a protective coating in both the distribution system and in 
customer homes to prevent copper and lead from leaching into the drinking water system, particularly in homes that 
have pipes or fixtures that contain lead.   
 

The water distribution system consists of three (3) elevated water storage tanks and one (1) water booster station which 
provide water storage capacity and system pressure for fire protection.   

 

 
 

  

Image 42 



 
 

2023-2028 ETNA TOWNSHIP STRATEGIC PLAN            
 

93 

SECTION 02 WASTEWATER 

The District's wastewater system has one (1) wastewater treatment facility located at 8720 Gale Road. The Gale Road 
Environmental Control Facility has a permitted capacity of 4.3 million gallons per day and discharges to the South Fork 
of the Licking River. The facility consists of an influent pump station, influent screen facility, oxidation ditch/extended 
aeration basin, four (4) final clarifiers, two (2) return activated sludge pump stations, post aeration, UV disinfection and 
sludge processing, and storage facilities. The wastewater collection system consists of over 160 miles of sanitary sewers 
with manholes located approximately every 400 feet.  Additionally, the District operates and maintains forty-three (43) 
wastewater pump stations.  

 
 

  

Image 43 



 
 

2023-2028 ETNA TOWNSHIP STRATEGIC PLAN            
 

94 

ARTICLE XI ECONOMIC DEVELOPMENT 
SECTION 01 EXISTING ECONOMIC DEVELOPMENT 

Economic development is extremely important to a community because it helps to create jobs, attract and retain 
businesses, and increase the standard of living for its citizens. Economic development also leads to a more diversified 
tax base, which can help to fund important community services like education, public safety, and infrastructure 
maintenance and improvement. Additionally, economic development can lead to increased tourism, which can bring 
more money into the local economy. All of these benefits can help a community to grow and thrive.  

SECTION 02 JOINT ECONOMIC DEVELOPMENT DISTRICT 

A joint economic development district (JEDD) in the State of Ohio is a type of inter-governmental agreement between 
a municipality and a non-municipal entity, such as a township or county, that allows for the creation of a special taxing 
district to promote economic development. The district can be used to finance public infrastructure projects, provide 
incentives to businesses, and attract new development. It allows the non-municipal entity to collect taxes on property 
located within the district and use the revenue to fund the economic development initiatives.  

SECTION 03 ENTERPRISE ZONE 

The Licking County Planning Commission staff administers the Enterprise Zone Program in Licking County. The 
enterprise zone law in the State of Ohio allows tax abatements of up to 75% for 10 years for enterprises locating or 
expanding in cities and villages, and 60% for those locating in unincorporated areas without school board approval. 
Currently there are six designated enterprise zones in Licking County, including the Cities of Heath, Johnstown and 
Newark; the villages of Hebron and Utica; and the townships of Union, Harrison, Etna, and Washington, as well as part 
of Granville Township.  

  



 
 

2023-2028 ETNA TOWNSHIP STRATEGIC PLAN            
 

95 

 

 

  

Image 44 



 
 

2023-2028 ETNA TOWNSHIP STRATEGIC PLAN            
 

96 

SECTION 04 ECONOMIC DEVELOPMENT RECOMMENDATIONS 

<Content to be entered>  

 

ARTICLE XII HOUSING 
Having a diverse housing stock is important for a variety of reasons. It provides stability to communities by ensuring that 
there is housing available for people of all incomes and backgrounds, as well as for different family sizes. It also helps to 
promote economic growth and diversity in neighborhoods by providing people with access to different types of housing 
that can meet their needs. Additionally, having a diverse housing stock encourages inclusivity, as it allows everyone to 
have access to their own space and to enjoy the same amenities that their neighbors do. Finally, it helps to promote 
environmental sustainability by allowing people to access housing that is energy-efficient and that can be used to reduce 
their environmental footprint.  

  



 
 

2023-2028 ETNA TOWNSHIP STRATEGIC PLAN            
 

97 

SECTION 01 EXISTING HOUSING STOCK 

 

Image 45 
 
 

  



 
 

2023-2028 ETNA TOWNSHIP STRATEGIC PLAN            
 

98 

SECTION 02 HOUSING TRENDS & DEMOGRAPHICS 

<Content to be entered> 

 

SECTION 03 HOUSING RECOMMENDATIONS 

1. Encourage more public-private partnerships between local, state, and federal governments to help fund 
affordable housing projects.  

2. Invest in housing infrastructure such as public transportation, better roads and highways, and improved access to 
utilities.  

3. Provide incentives such as tax breaks or other financial assistance to encourage developers to construct 
affordable housing units.  

4. Create more community-oriented housing initiatives to foster a sense of community and reduce the costs 
associated with living in an area.  

  



 
 

2023-2028 ETNA TOWNSHIP STRATEGIC PLAN            
 

99 

 

 

 

   
The 2023-2028 Etna Township Strategic Plan was developed by Neighborhood Strategies. 

 
Jim Lenner – President & Owner 